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S ”T Lizion Cell Sample ICR18650 2200mAh
ample name Model
ZHLAL PRI e /138 LA PR A ]
Consignor SHENZHEN GLIDA ELECTRONICS CO.,LTD
Az B TRINT 56 738 oA PR A A
Manufacturer SHENZHEN GLIDA ELECTRONICS CO.,LTD
FRAR L 3.7V BE 75 5 2200mAh
Normal Voltage ' Rated Capacity 8.14Wh
AR R 4 s
Package 450*230*180 (mm) @%ﬁt Eﬁ/ﬂj{%i 8.8kg
. : Net weight of batteries
Dimensions
F v A BiEE
Battery Number 200pcs Gross Weight 9.6kg

DR T VEAMIH) 2 b

BREHE (GRTaR ez rdisf SEmyAs) (19 BT )RR IE 188 %3k

Mig UNITED NATIONS “Recommendations in the TRANSPORT OF DANGEROUS
Test method and GOODS”
criterion Model Regulations(19™ Rev. edition) special provisions 188
FEdnEI H 3 R H
Accepted date 23 Test date 2017-06-12

AT H 1.2m Bkl B E NN
Test items 1.2m Drop test, Gross Weight Measure
B AR REE K2 1.2 Kk, FLP SRRt seA i, WA A S
P93 FRLL ) EL IR A I R 3 e N B, 12 B3 DY 9.6kg(B ).
The tested package is capable of withstanding a 1.2m drop test in any orientation

without damage to cells or batteries contained therein, without shifting of the contents so as
MR LE i to allow battery to battery or cell to cell contact and without release of contents. The weight
Concl[mon of the package is 9.6 kg(gross mass)

25 % H i (Issue date): 2017-06-12
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Add: 1st Floor, Xinbaoyi Industry and Trade Building B, Houting Community, Shajing
Town, Bao'an District, Shenzhen City, Guangdong China
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No. Name of test Standard requirement or Test result Test_ Remarks
the clause number of conclusion
standard
BRI, WY
i TEf .
2 The package is not
. | cracked, the contents are
WA (T ek ik o not damaged and not
. hift
PRERIRLE M Shifted
A (19 1!%TH)5’<)¢#
BRAE 188 &K BRRIER, W)
. UNITED NATIONS o5 et
L 1.2m B IR%E | “Recommendations in B The package is not G /
1.2m Drop test the TRANSPORT OF Vi cracked, the contents are Passed
DANGEROUS not damaged and not
GOODS” shifted
Model Regulations(19th
Rev. edition) special . [ .
provisions 188 @%ﬂfﬁ% RESY
v el .
2 The package is not
+ | cracked, the contents are
it not damaged and not
shifted
BaE (T ekt
Vst it
WA (19 11T HR)4F
PRINE 188 257K
R TR UNITED NATIONS N
2 Gross Weight “Recommendations in 9.6kg = /
Measure the TRANSPORT OF Passed
DANGEROUS
GOODS”
Model Regulations(19™
Rev. edition) special
provisions 188
Tfstﬁi. fg:r\n{;t LR 20C-25°C; FHLRAE: 45%-75%
condition Ambient temperature: 20°C-25°C; Ambient humidity: 45%-75%
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--End of Test Report--
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